MVM

Paks NPP

A DORUMENTUMOT DIGITALIS
MVM PAKS NUCLEAR POWER PLANT LTD.
Paks Nuclear Power Plant Subsequent Service Life Extension

ALAIRASSAL LATTA EL:
PRELIMINARY CONSULTATION DOCUMENT AVDH

Bélyegz6

1’1'- AZa;,o

”0

wss*

MVM PAKS NUCLEAR POWER PLANT LTD
Paks Nuclear Power Plant Subsequent Service Life Extension

PRELIMINARY CONSULTATION DOCUMENT

Document reference number: 84A400115000-EK00-0002-B
Contract number: 13A402424000

MVM ERBE Ltd.
(H-1117 Budapest, Budafoki ut 95.)

24 September 2024



MVM

MVM PAKS NUCLEAR POWER PLANT LTD.
Paks Nuclear Power Plant Subsequent Service Life Extension
Paks NPP PRELIMINARY CONSULTATION DOCUMENT

CONTRIBUTORS

Organisation

Name

Compiled by

AFRY EROTERYV Ltd.
[...]
Refuelling machine 9. Foamdispersingtray 15. Feedwater tank
Spent fuel pool 10. Airtrap 16. Pre-heater
Biological protection 11. Air-shaft 17. Turbine hall crane
Supplementary feedwater system  12. Turbine 18. Instrument place

Figure 2.2.2-2. Cross-section of the building complex containing the main equipment of the

power plant

All four reactors share a common turbine hall, located adjacent to the reactor buildings. Each
reactor is paired with two turbines, making a total of 8 turbines in the power plant. The main
transformers are positioned directly beside the turbine building, while the switchyard is located at
a safe distance from the turbine building. This ensures that, in the event of a fire, the switchyard
and the turbine hall do not endanger each other. During normal operation and maintenance, the
Paks Nuclear Power Plant is completely independent of any external services from an
infrastructural perspective.

In terms of design and layout of the power plant, the following main buildings, structures, and
architectural elements should be distinguished (the list does not include offices, warehouses, and
other buildings located on the site):

Main operational buildings: These are the centres of the energy production. From a
design perspective, the buildings are divided into units consisting of two units each,
which are essentially identical. The main operational buildings are divided into sections
that include the primary and secondary circuits, as well as electrical switchhouses,
according to the technology in use.

Auxiliary buildings: Each auxiliary building is designated for housing water purification
equipment and storage facilities for radioactive liquid and solid waste generated within
the controlled zone, as well as technological systems related to waste management. The
auxiliary buildings are connected to the main buildings by bridges and tunnels and are
also interconnected by a pipe bridge used for transporting liquid waste.

Diesel generator buildings: The two diesel generator buildings each house 6 diesel
generator units, which serve as the power source for the plant's 6 kV safety distribution
boards in the event of an accident.

Medical and laboratory building: This building was constructed to serve units 1-4. It is
located between the two main operational buildings and is connected to them by

MVM ERBE Ltd. | PCD: Paks NPP SSLE EIA

Document reference number: 84A400115000-EK00-0002-B Date: Page number:

Version: B 24 September 2024 60/213




MVM Paks Nuclear Power Plant Subsequent Service Life Extension MVM

Paks NPP

MVM PAKS NUCLEAR POWER PLANT LTD. <a Vv,

PRELIMINARY CONSULTATION DOCUMENT Erbe mémoK! iroda

two-story pedestrian bridges, which facilitate personnel movement between changing
rooms and workplaces in the main building, as well as light freight traffic between
laundries and laboratories. The facility, which has a complex function, effectively acts as
a "lock" between the controlled zone and the operational area. In the controlled zone of
the building, there are primary circuit changing rooms, washrooms, showers, laundries,
the Dosimetry Service, the radiation protection control room, radiochemical and emission
monitoring laboratories, and material testing laboratories.

Chemical and makeup water preparation building: This building is used for producing the
demineralized water necessary for operation and for housing the technological and
support systems that supply chemicals to the primary and secondary circuits. An external
storage tank park has been established in the courtyard. The technological connections
are made through a pipe bridge and reinforced concrete technological channels.

Water intake structure and water dispatching centre: The water intake structure, which
ensures the cooling water supply for the plant, is divided into three units. Separate water
intake structures serve units 1-2 and units 3-4. A common control building has been
constructed for both water intake structures to house equipment responsible for the
operation, monitoring, and regulation of electrical systems. Two pumping stations,
located at the end of the cold water channel, lift the required amounts of condenser and
safety cooling water. The safety cooling water is directly supplied to the consumers, while
the condenser cooling water is pumped to the raw water pool located at the discharge
side of the pump operation. The mechanical equipment, as well as the raw and filtered
water storage pools, are located in the filter house, which is integrated with the filtered
raw water pools.

Level control weir: Its function is to ensure the necessary water level for the gravitational
operation of the cooling water circulation, as well as to allow for the possibility of warm
water recirculation into the cold water channel. The reinforced concrete structure is
located between the closed-section concrete part and the open-section earth channel of
the warm water channel.

Warm water channel: Its function is to discharge the cooling water heated during the
plant's operation into the receiving water body, the Danube. The warm water discharge
is managed by a closed-section concrete channel, partially constructed with a twin-
section, a weir structure, and an adjoining lined open-section channel. The warm water
channel connects to the Danube via a chute and an energy-dissipating reinforced
concrete structure. The cold water channel's de-icing and emergency water
replenishment system connects to the warm water channel before its outlet.

Unit ventilation chimney: The ventilation chimneys are responsible for discharging
filtered air from the ventilation systems of the plant's primary circuit areas. One
100-meter-high, twin-shaft reinforced concrete chimney was built to serve units 1-2 and
units 3-4. Both chimneys have two shafts and operate with natural draft.

Hydrogen and Nitrogen tank park: Its function is to store the hydrogen gas for cooling
the generators delivered by tanker trucks, and the nitrogen gas also delivered by tanker,
which is used for emergency draining of the generators, displacing primary circuit
technological waters from the system, and servicing the measurement systems. In the
event of failure of the 15 gas-phase hydrogen tanks or the 10 gas-phase and 4 liquid-
phase nitrogen tanks, the protection of the site's technological facilities and offices is
ensured by reinforced concrete walls.

The main buildings and structures on the site of the nuclear power plant are shown in
Figure 2.2.2-3.

MVM ERBE Ltd. | PCD: Paks NPP SSLE EIA

Document reference number: 84A400115000-EK00-0002-B Date: Page number:

Version: B 24 September 2024 61/213




MVM MVM PAKS NUCLEAR POWER PLANT LTD. a1V
Paks Nuclear Power Plant Subsequent Service Life Extension MVM SYSTEM
Paks NPP PRELIMINARY CONSULTATION DOCUMENT Ertoe WO

i

1. I. Main operating building (0001) 8. Chemical water preparation (0008) and
makeup water preparation (0033)
2. II: Main operating building (0201) 9. Hydrogen and nitrogen tank park
3. Health and laboratory building (0007) 10. Building of hydrogen plant (0005)
4. I. Auxiliary building (0002) 11. I-ll. Water intake facilities (0023-0223)
5. II. Auxiliary building (0202) 12. Wastewater treatment plant
6. I. Diesel generator building (0004) 13. Southern emergency diesel generator building (0130)
7. I. Diesel generator building (0204) 14. Northern emergency diesel generator building (0230)

Figure 2.2.2-3. Major buildings and structures on the Paks Nuclear Power Plant site

2.2.3. Related activities and facilities
2.2.3.1. Water supply, wastewater treatment

Water use and supply
The facility’s water use can be categorized into two main groups based on function:

— For cooling purposes, the power plant withdraws water from the Danube via an open
cold water channel, which is completely returned to the receiving body through an open-
channel warm water channel after use.

— Industrial water for replacing technological water losses comes from the Danube water
intake. The source of anti-fire water provision is the shore-filtered well site (with reserves
in the warm water channels), while drinking water and service water sources are at the
Csampa well site with 9 deep wells (groundwater).

Document reference number: 84A400115000-EK00-0002-B Date: Page number:

MVM ERBE Ltd. | PCD: Paks NPP SSLE EIA
Version: B

24 September 2024 62/213




MVM MVM PAKS NUCLEAR POWER PLANT LTD. alV
Paks Nuclear Power Plant Subsequent Service Life Extension MVM SYSTEM
Paks NPP PRELIMINARY CONSULTATION DOCUMENT Erbs e

The annual allocated water demand from waterworks wells is 200 000 m3/year, and from surface
water intake is 2.9 billion m3/year. The theoretical water requirement for the condenser cooling
water system is 25 m3/s for a single reactor unit, and 100 m?¥/s (360 000 ms3/h) for simultaneous
operation of four units. The water requirement for units 1-4 is 2.5-3.1 billion m3/year, including
72 million m3/year for safety cooling water. The annual contingency is influenced by maintenance
shutdowns and the effect of recycling reduction.

Municipal wastewater treatment and disposal

The Paks Nuclear Power Plant has a constructed wastewater sewage network. The municipal
wastewater, wastewater from the health and laboratory building, and occasionally the excess
water is collected and treated by the power plant’s 1870 m3/day capacity municipal wastewater
treatment plant. The treatment plant consists of two units of TABTA type structures with
670 + 1200 m3/day installed hydraulic capacity. Both units use a mechanical and total oxidation
activated sludge system for full biological treatment. The excess sludge is directed to sludge
dewatering beds. In operation, the unit Il. is used, with the unit I. as backup.

The unit I. (670 m3/day) ensures adequate oxygen concentration in the tanks with surface aeration
devices (rotors). The suction effect of the rotors automatically ensures sludge recirculation. The
unit 1. (1200 m3/day) uses a deep aeration system. In the pre-aeration tank, there is 1 pc. Jet
aerator, and in the aeration storage tank, there are 1+1 Jet aerators. Fine-bubble deep aeration
ensures the proper oxygen concentration and mixing in the aeration tanks. The aeration tanks
have 2+2 sludge thickening units and pumps for sludge recirculation.

Treated wastewater from the municipal wastewater treatment plant is discharged through a steel
pipeline into the warm water channel directly before the energy dissipator. A sampling shaft is
located before the channel inlet, which is the power plant's V3 sampling location.

Excess sludge from the secondary clarifier is transferred to a sludge thickener, where sludge
water and sludge are separated. The thickening time is 4-6 hours. The thickened sludge is
transported through a sludge pipeline to a sludge bed of 1200-1300 m? for further dewatering.
The dried sludge is disposed of after radioactive concentration checks — depending on the result,
either as radioactive waste or, if not classified as radioactive, as hazardous waste, following
hazardous waste regulations.

Industrial wastewater treatment and disposal

Wastewater from filter backwashing at the water intake facilities, waste removed by washing from
clarifiers, and other wastewater from the water intake operation are received by the warm water
channel directly after the weir.

The treatment of water softener wastewater is part of the power plant's industrial sludge system.
It involves receiving, treating, and discharging treated water into the receiving body. Water
softener wastewater treatment occurs in two stages. The first stage is spontaneous neutralization
in the pumping suction pit. The second stage is the sludge reservoir, which performs phase
separation and sedimentation. The two 10 000 m? sludge reservoirs are used for treating and
settling water softener wastewater. Treated (cleaned) water leaves the sludge reservoir through
an overflow into the warm water channel. Observation wells are implemented around the sludge
area to monitor leakage and groundwater quality.

Technological oil wastewater

Oil wastewater is treated at its source. At the car wash, treated wastewater is directed into the
power plant’s municipal wastewater system. At other sources (fire station car wash, drum oil
storage, truck wash), it goes into the plant’s rainwater drainage system.

Rainwater drainage

Rainwater channels collect roof runoff and precipitation from roads and green areas and direct it
into external ditches surrounding the plant. The Paks Nuclear Power Plant site has 5 main
rainwater collection channels. The rainwater drainage system within the plant is connected to the
off-site catch drain system. The rainwater transported by Northern catch drain gets into the cold

Document reference number: 84A400115000-EK00-0002-B Date: Page number:

MVM ERBE Ltd. | PCD: Paks NPP SSLE EIA
Version: B

24 September 2024 63/213




MVM MVM PAKS NUCLEAR POWER PLANT LTD. alV
Paks Nuclear Power Plant Subsequent Service Life Extension MVM SYSTEM
Paks NPP PRELIMINARY CONSULTATION DOCUMENT Erbs e

water channel, while the rainwater conveyed by Southern catch drain is received by the warm
water channel.

2.2.3.2. Freight and passenger transport necessary for the activity

The power plant site can be approached by road from the north and south via main road No. 6,
from which two branches (northern and southern entrance) lead to the power plant area
(Figure 2.2.3.2-1.). The site is also accessible from the south via the Paks — Gerjen connection
road, which connects to the southern entrance road of the plant. The site can be approached from
the M6 motorway by exiting at the Paks-south junction at the 113 km section, then traveling
through Paks (Kdlesdi Road — Danko Pista Street), and finally accessing it from the north via main
road No. 6. under Paks.

From the Paks railway station, only dedicated trains can reach the plant site via the industrial
track, exclusively for cargo transportation, no passenger transport by rail. Railway transport is
occasional and has negligible environmental impact.

The plant site is also accessible by water, with a heavy cargo dock on the cold water channel.
Water transport is also occasional and solely for cargo, with negligible environmental impact.

To determine the volume of cargo and personnel transportation related to the operation of the
Paks Nuclear Power Plant, the transportation routes shown in Figure 2.2.3.2-1. Personnel and
cargo transportation associated with the plant primarily occur by road was used. Considering the
available entrance data for vehicles to the plant, the typical daily utilization of parking spaces, and
public bus traffic, road vehicle traffic related to the operation of the Paks Nuclear Power Plant is
characterized by the data in Table 2.2.3.2-1.

Table 2.2.3.2-1. Road vehicle traffic related to the operation of the Paks Nuclear Power Plant

Average daily traffic* [vehicles/day]

Vehicle type
Daytime Nighttime Total
Freight traffic
Average daily traffic of freight vehicles 450 40 490

(typically light trucks)

Passenger traffic

Passenger cars 1920 220 2 140
Buses 316 58 374
Motorcycles 90 —xx 90

* Vehicle numbers were determined with simplifications in favour of overestimation.

** Negligible amount.
For the given vehicle numbers, one trip per day is considered, including arrival at the plant, various
waiting periods, and departure. It is assumed that approximately 2/3 of the vehicles coming to
and leaving the plant travel in the northern direction, and about 1/3 travel in the southern direction.
About 10% of the traffic continues to the M6 motorway, while 90% stays on main road No. 6.

For the subsequent service life extension of the Paks Nuclear Power Plant no significant changes
in the current cargo and personnel transportation needs have been anticipated. Given that the
frequency and volume of material, equipment, and other goods deliveries to the plant are
expected to remain as currently experienced, and there is no significant forecasted change in